Orientation = L (longitudinal) ,Q (transverse) / Shape = C (cylindric) , P (prismatic) / Yield Strength= Rp0.2

CEV =C+(Mn/6)+((Cr+V+Mo)/5)+((Ni+Cu)/15)

l .CAYlROVA boru MILL TEST CERTIFICATE USTOMER FPC SANTARM SRL
MERKEZ: Rihtim Caddesi No:44 Kadikdy - ISTANBUL ACC.EN 10204 /3.1 [ORDER 2312220
FABRIKA:Osmangazi Mah. Asiroglu Cad. No:170 Darica-KOCAELI CERTIFICATE NO LUULLL/b4Y
Web Adresi: www.cayirovaboru.com DAIE Us.09.2023
Tel :(0216) 418 10 00/10 Faks :338 26 70 [PAGE 1
Tel :(0262) 653 6130 (5 Hat) IcoMmoDITY ERW STEEL TUBES
Fax :(0262) 653 6135 -~ 653 6136 [SPECIFICATION EN10217-1 P235TR1 /EN10240 A2 6 m. GPE
OFFLINE / ONLINE NDT TMPACT STRENGTH
T = ©
b £ £ . G 5 g 8 £ o g - g 2 s |e? )
€ = & Z 2 =4 o 2 ® I ® < s g S 23 5, ] @ 2 g = 9 § ~ - g
g £ c g = g P ¢ g ¢ ) 8| s |5 | B 5 |E|ge|a |5 |zelcg| |5 |2 |22| &|s |& | g el |c|=]¢2
o g & g 3 = @ 2 2 - K] € 8 2 £ s |Es| 2 S |158|°8| ¢ 8 c |3 gl 2 & & & 8 s | g |5
£ a 32 6 e S8 3 s|=lg7| s £ 2|2 §(5<| 2| §|¢ I I -
23111716 22.4X3.00 6.0 EN10217-1 P235TR1 GPE 140 2/70 340 2510 FFEE T OK OK *FFE 0K FREF FHEEE  FREF  RREF RRRE QK FRFE 0K FHEE | RERK  RERK  RERER  DRRKE | RRRE FHEK  RREE RRKE KRR KERK
93334578 88.9X3.00 6.0 EN10217-1 P235TR1 GPE 716 9/24 1296 7825 FEETTHK oK FRETTAK RERETET FEREETHORRTT R FHETTOK FRR TR TR TR T BRI T TR R T TR TR
93293450 88.9X3.00 6.0 EN10217-1 P235TR1 GPE 72 3/24 432 9595 FEETTHK OK FEETTTAK FERETET FEEETTHGERTTHERRTTTRRE T g K Sk TRRR R TTRRRR TR RO TR ok TRRRFE TR TTHRRR R TRRR R
12930
N MECHANICAL PROPERTIES CHEMICAL COMPOSITION Carbon Equivalent
3
2
B Hydrostatic Test o 1= < < . . I
> 2 Heat Analysis % Product Analysis % @
Z Pressure&Duration I E "% [ Q é 2 % % ? ] v v I3 é 83
g Slels|/|al| 8 |®&| & g |2 |Z8
b o3| & g c[ s [mJPp]s]mfJca[n]cac][m][v]wm][nNn]a c [ s mmJpPp[s]mJc [N e Jm][v [w][NT]a z (3>
BAR s e N/mm? % =
23111716 70 5 P i RT L Rk bk kxR 378 1 3151 38 0,051 0,014: 0,550 0,009 : 0,013 0,001 { 0,050 ; 0,048 : 0,025 ; 0,004 : 0,002 ; 0,001 0,007 ; 0,049 [[**** : 0,16 : 0,35
23334578 70 5 P i RT Lof ek ke p skt 365§ 290 ¢ 43 0,056 : 0,031 0,179 0,011 0,007 : 0,001 ; 0,085 : 0,052 i 0,030 ; 0,005 : 0,003 : 0,001 0,006 : 0,060 [[**** : 0,10: 0,35
23223450 70 5 RT L f Rk s ks okkk 365§ 285 ¢ 42 0,050 0,026 0,179 : 0,011 : 0,007 : 0,001 : 0,084 : 0,048 : 0,032 { 0,005 : 0,003 : 0,001 : 0,006 : 0,056 [[**** : 0,10: 0,35
'WE HEREBY CERTIFY THAT THE MATERIAL HEREIN HAS BEEN MADE AND TESTED IN ACCORDANCE WITH ABOVE SPECIFICATION AND THE RESULTS OF ALL TEST ARE ACCEPTANCE.
Water well casing usage is not acceptable. Ayse Gakir

Laboratory Technician

This certificate is prepared in electronic data system and having validity without signature in accordance with item 5 of EN 10204 standard.

NDT test are performed according to EN ISO 10893-11 U3/U3H (UT), EN ISO 10893-2 E3/E3H (ET).

FR.KAL.15.02 / Rev.1.0 / 07.06.2019

Digitally signed by Simov Igor
Date: 2025.01.16 18:18:18 EET
Reason: MoldSign Signature
Location: Moldova

MOLDOVA EUROPEANA



http://www.cayirovaboru.com/
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MILL’S TEST CERTIFICATE
(ACC. TO EN 10204/ 3.1)
Yiicel Boru ve Profil Endiistrisi A.S.

CENTER: Rihtim cad. No:44 Kadikéy, ISTANBUL / TURKIYE 2195
T:+90 216 418 10 00 Lo
GEBZE FACTORY: Barig mah. Koguyolu cad. No: 12 Gebze, KOCAELI/ TURKIYE
T: +90 262 648 68 00
Web Adresi: www.yucelboru.com.tr
Customer FPC SANTARM SRL Order/PO SNM1 2318765-1 Date 19.09.2023
Sending KARAYOLU Report 01708746 Page 11
MECHANICAL PROPERTIES / CHEMICAL ANALYSIS
IMPACT ENERGY (Joule)
Size x Length| Bundle PCS | Meter | Weight |Product| Quality Tensile | Yield |Elong|TEMP| 1 2 3 |AVG| C Si Mn P S Ni Cr|Mo| V|Cu| Al| Ti|Nb| N B | Ceq | NDT| Type Heat Dimension
Thickness (m) Ref.No. (m) (Kg) Strength|Strength| (%) | (‘C) % % % % % % % | % | % | % | %| % | %| %|%| % Number | ControlStandard
(mm) (N/mm2) |(N/mm2)
57x3.0 6 | 7123017577 | 37 | 2220 810 CHS | $235JRH 430 370 27 - - - - - |0,045 | 0,011 | 0,190 | 0,018 | 0,020 | 0,120 | 0,100] 0,020 0,002{ 0,490] 0,030| 0,002] 0,001 0,008 0,000{ 0,142] OK | HR | 23205542 | EN 10219-1:2006
57x3.0 6 | 7123017571 | 37 | 2220 811 CHS | $235JRH 433 376 28 - - - - - |0,056 |0,013 | 0,232 | 0,020 | 0,022 | 0,128 | 0,170] 0,022] 0,001 0,490] 0,054] 0,001 0,001 0,008 0,000{0,174] OK | HR | 23104970 | EN 10219-1:2006
57x3.0 6 | 7123017572 | 37 | 2220 811 CHS | $235JRH 433 376 28 - - - - - |0,056 | 0,013 | 0,232 | 0,020 | 0,022 | 0,128 | 0,170] 0,022] 0,001 0,490] 0,054] 0,001 0,001 0,008 0,000{0,174] OK | HR | 23104970 | EN 10219-1:2006
57x3.0 6 | 7123017573 | 37 | 222,0 813 CHS | S$235JRH 422 365 28 - - - - - |0,048 |0,013 | 0,216 | 0,018 | 0,015 | 0,121 | 0,139 0,020 0,002| 0,474 0,031| 0,001 0,001 0,008 0,000{ 0,156] OK | HR | 23305489 | EN 10219-1:2006
57x3.0 6 | 7123017574 | 37 | 222,0 811 CHS | S$235JRH 422 365 28 - - - - - |0,048 |0,013 | 0,216 | 0,018 | 0,015 | 0,121 | 0,139 0,020 0,002{ 0,474 0,031| 0,001 0,001 0,008 0,000{ 0,156] OK | HR | 23305489 | EN 10219-1:2006
57x3.0 6 | 7123017575| 37 | 222,0 810 CHS | $235JRH 422 365 28 - - - - - |0,048 |0,013 | 0,216 | 0,018 | 0,015 | 0,121 | 0,139 0,020 0,002{ 0,474 0,031| 0,001f 0,001 0,008 0,000{ 0,156] OK | HR | 23305489 | EN 10219-1:2006
57x3.0 6 | 7123017576 | 37 | 222,0 814 CHS | $235JRH 422 365 28 - - - - - |0,048 | 0,013 | 0,216 | 0,018 | 0,015 | 0,121 | 0,139 0,020 0,002{ 0,474 0,031| 0,001f 0,001 0,008 0,000{ 0,156] OK | HR | 23305489 | EN 10219-1:2006
Laboratory Technician Quality Chief
WE HEREBY CERTIFY THAT THE MATERIAL HEREIN HAS BEEN MADE AND TESTED IN ACCORDANCE WITH ABOVE SPECIFICATION AND Haydar Kara Aykut Ovacikhioglu

THE RESULTS OF ALL TEST ARE ACCEPTANCE.

This certificate is prepared in electronic data system and having validity without signature in accordance with item 5 of EN 10204 standart.

OP4.F16 / 19.10.2020
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GAYIROVA boru MILL TEST CERTIFICATE sromen FPC SANTARM AL
MERKEZ: Rihtim Caddesi No:44 Kadikéy - ISTANBUL ACC.EN 10204 / 3.1 ORDER >1M-4 242490
FABRIKA:Osmangazi Mah. Asiroglu Cad. No:170 Darica-KOCAELI [CERTIFICATE NO uuuLuLB14S
Web Adresi: www.cayirovaboru.com DAIE 43.08.2024
Tel :(0216) 418 10 00/10 Faks :338 26 70 [PAGE 1
Tel :(0262) 653 6130 (5 Hat) lcommopITy ERW STEEL TUBES
Fax :(0262) 653 6135 - 653 6136 [SPECIFICATION EN10217-1 P235TR1 /EN10240 A2 6 m. GPE
OFFLINE / ONLINE NDT TMPACT STRENGTH
; G 5 g s8¢ 5 3| B2 3 lee m
2 = E ° 2 [ 3 2 £ o0 < @ o 3B i H ® 3 & = ) § - °
£ 2 z 9 =4 o 2 & I < 8 & 8 2 ] 2 -
5 £ = 3 = g 8 g = S el & | 2| s | E| 2| B |ae| 5| € |sele2| 8| |8 (82| /5|8 |4 |« lclzlz|ct
= g & 5 3 F @ 2 2 - 3 e g 2 2 e |[Ea| & S |g§5|cE8| @ 8 3 5| 2 3 & s Kz s g | &
3 & g A = = 2 H 5 @ £ S |leal B g gl 3 © % |2 E 8| ® 5 = % 3 B @
g g o o & | 2 5| = |2 b £ | 2 b < s | F & = | <
RA02515 165.1X3.50 6.0 EN10217-1 P235TR1 GPE 20 4710 240 3339 FFEE L OK oK *FFx QK *FF* ET FHERFE REEE KKK FRkE RERE RERE 0K FEFE FHEFE REEE  RKER  RREE KEKE FHRFE KERE  KREE KERE KKK
RK11389 165.1X3.50 6.0 EN10217-1 P235TR1 GPE 10 1/i0 60 831 FEETTHK oK FRETTAK RERETET RO HORGTTTRERETTERRRTTTRRRTT FRR TR TR TR T BRI T TR R T TR TR
N MECHANICAL PROPERTIES CHEMICAL COMPOSITION Carbon Equivalent
2 o ,
£ - § ) ‘ o
E Hydrostatic Test o & 5 s |2E(c$ Heat Analysis % Product Analysis % o 153
= Pressure&Duration =3 E T Q I % é S g S o £ o § 2
& g N g L
3 g 2 = > ) g Qs = g : . 3
S o158 = 38 ol @ Pl s[rn]JalN[oa][m]v]iw]nN]a c s mJrep[s[rnJa[n][caoc]m]v ]w][nNnT]a z %>
BAR s e N/mm? % =
RA02515 70 5 P RT Lo f Rk kkk  xkkx 419 § 320 © 33 0,078 0,012} 0,355 0,013 0,009 0,001 ; 0,269 : 0,073 i 0,089 ; 0,016 : 0,003 ; 0,002 ; 0,010 ; 0,022 [**** | 0,18 0,35
RK11389 70 5 P RT Lo Rk ke kxRt 410§ 280 1 34 0,145 0,009 0,820 0,014 i 0,009 ; 0,001 { 0,052 i 0,021 ; 0,022 ; 0,005 : 0,002 : 0,002 : 0,005 : 0,038 [[**** i 0,29 i 0,35
WE HEREBY CERTIFY THAT THE MATERIAL HEREIN HAS BEEN MADE AND TESTED IN ACCORDANCE WITH ABOVE SPECIFICATION AND THE RESULTS OF ALL TEST ARE ACCEPTANCE.
Water well casing usage is not acceptable. Ayse Gakir
Orientation = L (longitudinal) ,Q (transverse) / Shape = C (cylindric) , P (prismatic) / Yield Strength= Rp0.2 Laboratory Technician
CEV =C+(Mn/6)+((Cr+V+Mo)/5)+((Ni+Cu)/15)
This certificate is prepared in electronic data system and having validity without signature in accordance with item 5 of EN 10204 standard.
NDT test are performed according to EN ISO 10893-11 U3/U3H (UT), EN ISO 10893-2 E3/E3H (ET).

FR.KAL.15.02 /Rev.2.0/ 21.11.2023
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whpiat / Certiticate 2.2 i EN 10204:2004 _
Hapauxa 8paj/ Order Ne.

74

dedepenTon Gpoly

Kynvsas +Bu

BPM-TRADE SRL

IGM TREJD Hija i dr. D.O0.0, StrUzincior 78, CHISINALL MOLDOVA

Profile and Pipe factbry = : it fIparxa Bpaj £ Delivery Ne, : : . Declaration of P
Tndusthiska’ 2 700 0 T2 i . 2541 -63
1430, KAVADARCH . : 0 ¢ Onweua npoussonot / Product Deseription - - TexXHMKE 105 1ents
RN MACEDONIA : : f o CER (£ HS EN1O2IO
; Henoepaxa . : eI ? : Kf:_.%._..:...wnq.»w Mechanical Tachnological
: Delivery j SO o : ; . Chemical nmﬁvcw:_o: 1% : : Properties
SEET [ Dverennn {om) Tlapd Tesunalkell Mascpujan " kaposa Si N Al N S Ni ek | {ghy
Marking Dimensicos (munt) Lot pod Weight [Kefl  Materisd Heat No, fe-21 le-31 {3 G ey {e-3] je-21 iNmm2|
Ronnd Pipes 215 txSailem i 4 PO TRE B! 3 IR 353 H8 : 23
Seuare Fdtn ] Al 2 H g AT #2 Y 131 426 0
Fownd Pipes TORXIXO0U0 1 ind 23 18 418 7 4.3
Hound Pipes ki - 128 14 e 4 et 414 08 o
Hound Pipes 219 3x1200 & - 3 iis 23 33 TG 00 84 235
Rowund Pipes TiuiRigi2 3 b NEAI 125 fa 30.6 443 0.8
Round Piges 239 Ixdxi2000 2 8 74200 02 23 i3 36.7 0.7
%o:s.a Pipes SRR Y] ! 14 1360, 534132 les i 243 32 1l 07 24
Brynuo / Total| 19 15 241800

# The goods are manufactured in: "IGM TRADE" Kavadaraci. R-Macedonia )
# {GM Trade D.O.O confirms that it does not im woqm Russian raw ﬂﬁalim forits ﬁ.aaago?

W UPROIEG
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l @CAYIROVA boru MILL TEST C RTIFICATE sromes _ EPCSANTARM S
MERKEZ: Rihtim Caddesi No:44 Kadikdy - iSTANBUL ACC.EN 10204 /3.1 JORDER STM-22 2419810
FABRIKA:Osmangazi Mah. Asiroglu Cad. No:170 Darica-KOCAELI ICERTIFICATE NO : 0000008986
Web Adresi: www.cayirovaboru.com DATE : 18.12.2024
Tel :(0216) 418 10 00/10 Faks :338 26 70 IPAGE H 1
Tel :(0262) 653 61 30 (S Hat) ICOMMODITY : ERW STEEL TUBES
Fax :(0262) 653 61 35 - 653 61 36 ISPECIFICATION : EN10217-1 P235TR1 /EN10240 A2 6 m. GPE
- = OFFLINE / ONLINE NDT o TMPACT STRENGTH

E z E ® - & & sl 8| | .|« e | 3 Es| Bl £ |3 5% z | s v - |3

5 £ . 5 = g 2 8 g ¢ ) el & a2 | s |8 |5 | B |ae| s |€|5c|lc2le || |23l |s |8 |¢|alelz|z|c:

2 o ) 5 5 e E 2 2 s | < 5 | = E | =S |2EE| &8 |5 |E5|58| S g E |28 % E| 3 5 s g Els | g

g & g a ° g g Bl el e |5 |s8]¢ g2 gl 3 || g |2s|s ||| | |5 |8|8/|¢

z - 2 2 “ @ @ 5 - | K] £ 5| @ g <| - 8 [ & : |8
24338509 60.3X3.00 6.0 EN10217-1 P235TR1 GPE 204 4/51 1224 4837 FFEE QK OK FFEE K *FFXET FHFE  REEE KKK FFEEOK X OK FHEFE FHEEF  REEE  REEE  EKER  KEKE FHEEF  REEE  KEFE KKK RERF
94338509 60.3X3.00 6.0 EN10217-1 P235TR1 GPE 1 /i 6 53 FETTOK OK FETIHK T TGRSR TR HETTIHK FRR TR TR TR T TR T BRI TR TR
94602738 8’39X4A00 6.0 EN10217-1 P735TRT GPE 144 6/24 864 6304 FERE OK OK FEETIHK FRHETEY FERFEUIRREE TR ER FREETIHK FRERE IR FERFE KEEF FEREIRERE TR TUIRRRR EHEEF FERF FERETTRRRE TIRARRN
94602244 88.9X4.00 6.0 EN10217-1 P235TR1 GPE 48 2/34 388 5066 FETTOK OK FETIHK T TR TR g HETTIHK FRR TR TR TR T TR T BT TGRSR TR R TR TR
SA3GEEST T T1A 3K ES €6 ENTG3151 B3ETRY CBE €5 3719 305 3588 EERETERTIG R R R B B R R B R R R TR B B B TR TR TR
RA07660 114.3X3.50 6.0 EN10217-1 P235TR1 GPE 95 5/19 570 5562 Fokokk [o]¢ OK Fokkk OK ko ET *kokk ok ko kK Fokokk oK Hokok ok oK Hokok ok kKK Fokokk Fokokk Ak ok koK Ak ok Fokokok koK Fokokok 1 kokkok

22180

N MECHANICAL PROPERTIES CHEMICAL COMPOSITION Carbon Equivalent

5

3

: (8] =
5 Hydrostatic Test o s c leg|c$ Heat Analysis % Product Analysis % o 53
Z Pressure&Duration gl e | & g | g g |E5|25| = E|OC |83
<] > S g5 & ] 3
I 2R I £ R ol ° c s [wm]pPp|s|n]a|[nN]oa[m]vVv ] mwm]|[nN]a|c]s [m][r][s][n]aln]a[m]|vVv ] w][n~Nn]al*|z|z”
2 - =
BAR s = N/mm? %
24338509 70 5 P i RT L f Rk fkak L oxkkx t 375 1 269 | 43 0,062 ; 0,019 0,580 0,015 0,005 0,001 : 0,037 0,029 ; 0,029 ; 0,005: 0,002 0,001: 0,007 ; 0,035[(**** : 0,17 0,35
24338509 70 5 P i RT Loj sk ek ek 375 1 269 | 43 0,062 : 0,019 0,580 0,015 0,005 0,001 : 0,037 : 0,029 : 0,029 ; 0,005: 0,002 i 0,001: 0,007 ; 0,035[(**** : 0,17 0,35
24602238 70 5 P i RT Lof ik f sk skt 367 1 264 1 43 0,067 ; 0,011 0,414 0,010 0,009 0,001 : 0,026 ; 0,014 ; 0,017 ; 0,005: 0,002 ; 0,001 0,004 ; 0,043 |[**** : 0,14 0,35
24602244 70 5 P i RT Loj Rk ek ek 364 1 285 1 39 0,066 : 0,011 0,409 0,009 : 0,008 0,001 : 0,026 : 0,014 ; 0,017 ; 0,005: 0,002 i 0,001: 0,004 ; 0,043 |[**** : 0,14 0,35
24306527 70 5 P i RT Lof ik ek skl 409 | 341 ¢ 34 0,055 0,016 0,211 0,013 0,017 0,001 ; 0,298 : 0,096 : 0,130 ; 0,023 : 0,003 ; 0,001: 0,008 ; 0,044 [(**** : 0,15; 0,35
RA07660 70 5 P i RT Loj Rk ek ek 300 | 322 ¢ 38 0,061 : 0,015 0,234 0,009 : 0,008 0,001 : 0,214 : 0,082 ; 0,061 ; 0,021 0,003 i 0,001: 0,007 ; 0,030[(**** : 0,14 0,35
WE HEREBY CERTIFY THAT THE MATERIAL HEREIN HAS BEEN MADE AND TESTED IN ACCORDANCE WITH ABOVE SPECIFICATION AND THE RESULTS OF ALL TEST ARE ACCEPTANCE.
Water well casing usage is not acceptable. Ayse Gakir
Orientation = L (longitudinal) ,Q (transverse) / Shape = C (cylindric) , P (prismatic) / Yield Strength= Rp0.2 Laboratory Technician
CEV =C+(Mn/6)+((Cr+V+Mo)/5)+((Ni+Cu)/15)
This certificate is prepared in electronic data system and having validity without signature in accordance with item 5 of EN 10204 standard.
NDT test are performed according to EN ISO 10893-11 U3/U3H (UT), EN ISO 10893-2 E3/E3H (ET).

FR.KAL.15.02 /Rev.2.0/ 21.11.2023
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